
Environment Protection Engineering
Vol. 35 2009 No. 1

KRYSTYNA KONIECZNY*, MARIOLA RAJCA*,
MICHAŁ BODZEK*, ANNA KWIECIŃSKA*

WATER TREATMENT USING HYBRID METHOD
OF COAGULATION AND

LOW-PRESSURE MEMBRANE FILTRATION

The paper presents the results of water treatment investigation, using UF/MF and a hybrid proc-
ess coagulation–UF/MF. The experiments were conducted using capillary modules made of polyeth-
ersulfone (PES) for ultrafiltration and of polypropylene (PP) for microfiltration. Two coagulants, i.e.
iron chloride (FeCl3·6H2O) and aluminum sulfate (Al2(SO4)3·18H2O), were used during the coagula-
tion. The hybrid water treatment process was carried out in coagulation–sedimentation–MF/UF and
“in-line” coagulation (without sedimentation)–MF/UF systems. Unlike a direct UF/MF, the hybrid
processes allow an improvement in water quality and reduction in fouling intensity. UF efficiency
can be predicted employing relaxation and resistance models. The mechanism of fouling based on
Hermia’s equation was determined.

1. INTRODUCTION

Nowadays, low-pressure membrane techniques such as microfiltration and ultra-
filtration are more frequently applied in water treatment processes. However, the dis-
advantages such as an insufficient separation of low-molecular weight particles of
admixtures and impurities as well as the decrease of hydraulic efficiency during
a process limit a common application of low-pressure membrane processes. The main
cause of those phenomena is fouling, i.e. the accumulation of unwanted material on
the surface and inside the pores of a membrane. In order to prevent or to decrease the
impact of fouling on the process efficiency and to improve the final quality of water
as well as to prolong the operation time of membrane modules, the integration of
membrane processes with physicochemical or biological processes is proposed. Hy-
brid systems are a specific type of integrated sets, in which two or more processes are
                                                     

* Institute of Water and Wastewater Engineering, Faculty of Energy and Environmental Engineering,
Silesian University of Technology, Konarskiego 18, 44-100 Gliwice, Poland. Tel/fax: 0-32 237 23 68,
e-mail: Krystyna.Konieczny@polsl.pl



K. KONIECZNY et al.6

run simultaneously, not sequentially [1]–[5]. To compare different systems of water
treatment, using separate ultrafiltration/microfiltration, integrated and hybrid systems
of coagulation–ultrafiltration/microfiltration, complex investigations were carried out.

The research included:
1. Experimental study of water treatment efficiency with the use of two-step sys-

tem consisting of coagulation and ultrafiltration/microfiltration (integrated setup) as
well as and the hybrid system of in-line (without sedimentation) coagulation–UF/MF.

2. Calculation connected with modelling the efficiency of both direct ultrafiltra-
tion/microfiltration and coagulation–ultrafiltration/microfiltration in integrated and
hybrid systems with the use of [6], [7]:

• membrane filtration model in a non-stationary process,
• hydraulic model of filtration resistance
3. Study of microfiltration and ultrafiltration membranes fouling by the determi-

nation of fouling mechanism.

2. EXPERIMENTAL

Two types of water were used for investigating the efficiency of unit and inte-
grated/hybrid operations:

• simulated water  prepared by dissolving standard humic acid (manufactured by
Sigma-Aldrich) in the amount of 7 and 10 mg of total organic carbon per 1 dm3 of
water,

• surface water from the Czarna Przemsza River (Silesia Region, Poland), which
contained 5–10 mg/dm3 of organic matter measured as TOC.

Membrane filtration studies were carried out using the membranes which differ in
pore size and component material. Two configurations of capillary membrane systems
were applied:

• capillary: supplied from inside capillaries made of polypropylene (PP-MF) and
polyethersulphone (PES-UF) produced by Euro-Sep company in Warsaw (filtration
area of 0.48 m2 and 0.033 m2 for PP and 0.556 m2 for PES, the applied pressure of
0.1 MPa, cross-flow system; for PP membrane of the area of 0.033 m2 and the pres-
sure of 0.1 and 0.05 MPa, semi-dead-end flow),

• capillary: supplied from outside capillaries made of polyvinylidene fluoride
(PVDF-UF) (ZeeWeed 10) produced by Zenon Systems company at Tychy (filtration
area of 0.93 m2, constant efficiency of 5.7·10–6 m3/m2·s).

In the coagulation process, the following coagulants were used: hydrated iron(III)
chloride (FeCl3·6H2O) and hydrated aluminum sulfate (Al2(SO4)3·18H2O). The co-
agulation parameters, i.e., the reagent dose and pH, were determined by jar test (stan-
dard dose). In the in-line coagulation, a lower dose of coagulant was also added (75%
and 50% of the standard dose).



Water treatment using hybrid method of coagulation 7

Prior to the actual filtration, membrane-conditioning processes with deionized
water were carried out in order to achieve a constant flux (J0) through the mem-
brane.

Membrane filtration of the simulated and surface waters was carried out in the di-
rect ultra- and microfiltration as well as in integrated/hybrid systems with standard
and in-line coagulation (figure 1).

coagulant pH control

stream after classical coagulation (stream 1)

permeate

rapid
mixing 1min. /
flocculation 30 min.

sedimentation 30 min.

stream 1  stream 1raw water

UF/MF

coagulantpH control

coagulation in-line (stream 2)

raw water

UF/MF

permeate

Fig. 1. Integrated/hybrid process diagram

In the integrated system, the coagulation took place in a separate tank, to which
a proper amount of coagulant was added, and the supernatant from the coagula-
tion tank (stream 1) was introduced to the membrane module. In the hybrid system,
the coagulant was added directly to the recirculation loop (feed tank), where mixing
occurred, and the water with flocs was subjected to membrane filtration (stream 2).



K. KONIECZNY et al.8

The membrane filtration was carried out in an open system, without returning the
permeate to the raw water tank, constantly filling up the feed tank with supernatant in
the integrated system, and with raw water and coagulant in the hybrid system. The
membrane module with the immersed membrane (ZeeWeed 10) had a constant effi-
ciency of 5.7·10–6 m3/m2·s. The efficiencies of other membranes were determined
based on the following equation:

tF
VJJ

⋅
=)( 0 , (1)

where: V – the volume (dm3), F – the membrane area (m2), t – the filtration time (s).
The results obtained were used for the calculations of relative permeability (J/J0)

represented by the ratio of the volumetric flux of permeate (J) to the volumetric flux
of deionized water (J0). This allowed the fouling susceptibility of the membrane to be
determined.

Based on the results of the calculations of volumetric permeate flux, it was possible to
model membrane filtration, making use of the membrane filtration model in a non-
stationary process and the hydraulic model of filtration resistance. The volumetric perme-
ate flux was also used for fouling analysis during the filtration process under a constant
pressure, which allowed us to determine the mechanism of fouling based on the Hermia’s
model. The separation properties of membranes were determined by the coefficient of
impurities retention. Raw water and the permeate parameters such as: TOC, COD-Mn
(with potassium permanganate), COD measured with a photometer (by Merc), UV254 ab-
sorbance, turbidity, conductivity, pH, iron and aluminum content were measured.

3. RESULTS OF INVESTIGATIONS

3.1. REMOVAL OF IMPURITIES

Simulated water. Tables 1 and 2 show the effectiveness of impurities removal due to
direct coagulation in UF/MF and integrated/hybrid systems: coagulation–sedimentation–
MF and in-line coagulation–UF/MF. Comparing the efficiencies of the water treatment
processes it has been demonstrated that the membrane process with in-line coagulation
yields the highest values of the coefficient of organic impurities retention. In this process,
those impurities are effectively removed maintaining high volumetric permeate flux, and
their retention coefficient, determined as the absorbance at 254-nm wavelength (UV254), is
in the range of 62–68% for MF, and determined as TOC varies from 59 to 67%. These
results are confirmed by the analysis of COD-Mn, where the retention factors for the inte-
grated/hybrid processes were by10–15% higher than those for the direct MF/UF.

Table 1 presents the results of water treatment with PP-MF capillary membrane
used in direct MF and in hybrid in-line coagulation–MF processes, in which the co-



Water treatment using hybrid method of coagulation 9

agulant dose was determined by jar test, and the amounts equal to 75% and 50% of
that dose were added.

T a b l e  1

Retention coefficients of water quality indicators determined for simulated water treated
in unit MF and hybrid in-line coagulation–MF system (PP 11-channel capillary membrane,

raw water with 10 mg TOC/dm3, FeCl3, Al2(SO4)3 coagulants)

Retention coefficient R (%)
Dose (mg Fe/dm3) Dose (mg Al/dm3)Parameter

4.1 3.1 2.05 4.1 3.1 2.05 MF

Turbidity 92.1 91.4 91.6 95.6 91.4 93.2 92.5
COD-Mn 75.0 75.0 68.7 71.8 67.2 71.1 56.2

TOC 68.2 66.9 63.1 62.5 63.0 61.8 59.1

T a b l e  2

Retention coefficients of water quality indicators for simulated water treated in direct UF
and in integrated/hybrid system (ZeeWeed 10 immersed membrane module, raw water

with 10 mg TOC/dm3, FeCl3, Al2(SO4)3 coagulants – 4.1 mg Me/dm3)

Retention coefficient R (%)
FeCl3 Al2(SO4)3Parameter UF Coagulation

–sedimentation–UF
In-line

coagulation – UF
Coagulation

–sedimentation – UF
In-line

coagulation – UF
Turbidity 98.1 98.5 97.9 98.6 97.8
COD-Mn 41.6 47.1 54.5 47.5 53.5

UV254 75.3 86.7 67.9 63.5 68.6

It was observed that with the increase in the coagulant dose, the retention coeffi-
cient in the in-line coagulation also increased; however, this increase was negligible.
The dose of coagulant added to the in-line coagulation can be lower than the dose
determined by jar test, because even the lowest dose of coagulant improved the per-
meate quality. The results obtained for organic matter and turbidity removal satisfied
government regulations for drinking water. The addition of the lower amount of co-
agulant not only increased the efficiency of the process, but it also limited the amount
of metal ions added with the coagulant.

The filtration of simulated water using an immersed membrane module (table 2)
revealed that the integrated system with iron chloride coagulant removed organic im-
purities (measured as UV254 absorbance) most effectively, whereas the in-line coagu-
lation with aluminum sulfate indicated higher efficiency in COD-Mn decrease. The
application of integrated/hybrid systems did not improve the removal of turbidity in
comparison with the direct ultrafiltration process.



K. KONIECZNY et al.10

Comparing both coagulation types, it has been demonstrated that both of them
yield satisfying results; however, the in-line configuration allows us to decrease the
doses of coagulant and seems to be technologically more attractive. In all process
arrangements, the traces of iron and aluminum can be found (all below legal regula-
tions for drinking water – 0.2 mg/dm3).

Surface water. In table 3, the results of the efficiency of impurities removal from
the surface water subjected to treatment are collected. The water was introduced to
the direct filtration and integrated coagulation/sedimentation/UF systems with im-
mersed ZeeWeed 10 membrane module.

T a b l e  3

Retention coefficients of water quality indicators determined for surface water treated
in direct UF process and in integrated system (immersed ZeeWeed 10 membrane module,

FeCl3 coagulant – 6.0 mg Fe/dm3)

Retention coefficient R (%)Parameter UF FeCl3 + UF
Turbidity 72.1 91.4
COD-Mn 34.2 42.5
UV254 34.3 74.8

The water treatment with ZeeWeed 10 module turned out to be very effective in